
 
 
 
 
 
  
 MUNICIPALITY OF IQALUIT 

 

   
 

  
 WATER TREATMENT PLANT 
  
 PRE-DESIGN BRIEF  
 
 
 
 
 Prepared for: 
 
 City of Iqaluit 
 P.O. Box 460 
 Iqaluit, NT    X0A 0H0 
 
 Prepared by: 

 
 Earth Tech (Canada) Inc. 
 (Formerly Reid Crowther & Partners Ltd.) 
 P.O. Box 1259 
 4916 – 47th Street 
 Yellowknife, NT.   X1A 2N9 
 
 
 March 2002 
     
    
  
 Earth Tech Project No. 49,745 
 



City of Iqaluit  March 2002 
Water Treatment Plant PRE-DESIGN BRIEF Page 1 of 3 
 TABLE OF CONTENTS Earth Tech Project No. 49,745 
 
 

               Page No. 
 

1.0 Introduction . . . . . . . . 1 
 1.1 Background . . . . . . . 1 
 1.2 Water Demands and Quality . . . . . 3 
 
2.0 Water Supply . . . . . . . . 11 
[...]
intersects the available head at 4,000m3/day.  In maximum day conditions (equal to two 

times average day) this demand flow rate is predicted to occur in the year 2001/02, based 

on 400lpcd.  This derived from Table 1.1 looking for an Average Day Demand of 

approximately 2,000 m3/day, which corresponds to the years 2001 to 2002.  Using the 

MACA derived formula, the intake should have been over capacity in the year 1998. 

 - 12 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 13 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

Figure 1.2 –  Iqaluit Intake – Existing 250 mm ø 

0.00

2.00

4.00

6.00

8.00

10.00

12.00

14.00

16.00

0 2000 4000 6000 8000 10000 12000
Flow = cu.m./day

H
ea

d 
Lo

ss
 =

 m
.

Post 1995 Crest Head
Original Dam Crest
Original Dam Min. Operating Level
Total Head Loss

At min. operating level this intake may be unable to meet 
MaxDay demands in 2001/02.

 

Observation of the level of Lake Geraldine in 1996/97 placed the elevation of the water 

surface at 109.3 m or a head of 8 m. At this elevation, the intake capacity is 

approximately 7,800 m3/day, from the chart, based on assumptions made with respect to 

roughness coefficients due to the age of the intake. 

 

However, based on the revised population provided to Earth Tech, by the City of Iqaluit, 

for this assignment, 7,800 m3/day will no longer be sufficient in the design year.  The 

design year raw water intake capacity is approaching 10,000 m3/day, as developed in 

Section 2.2, Page 11. 

 

Using the existing 250 mm intake, and assuming a C value of 80 to reflect the age of the 

steel pipe, Figure 1.2 shows the system curve of the existing intake and reveals the 

required head to deliver 9,500 m3/day is approximately 14 m, or nearly twice the existing 

head.  The topography of the Lake Geraldine reservoir will not support a dam height 

change of this magnitude.  Other means to increase flow rates under existing available 

head conditions, needs to be investigated. 
 - 13 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 14 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

Figure 1.3 shows the system curve of a new 300 diameter HDPE intake operating under 

the existing Lake Geraldine dam head conditions, and clearly it is well matched for this 

application, as the required 9,500 m3/day flow rate can be reached at 2.52 m of head; or 

at the minimum operating level of the reservoir. 

 

Figure 1.3 – Iqaluit Intake New 300 mm ø 

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

9.00

0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000

Flow = cu.m./day

H
ea

d 
lo

ss
 =

 m
.

Total Head Loss
Post 1995 Crest Head
Original Dam Crest
Original Dam Min. Operating Level

 

One option is to upgrade the intake by twinning a new one, twinned with the existing.  

This would provide redundancy in the raw water intake components while increasing the 

capacity.  This option adds complexity and risk due to the different heat loss 

characteristics of the two intake assemblies.  They would need to be individually 

monitored and controlled for freeze protection.  Further, the additional heat requirements 

for tempering two intakes may not be available from the existing boilers.  Consequently, 

we do not recommend this option. 

 

 - 14 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 15 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

Figure 1.4 shows the system curve of a new 250 mm diameter HDPE intake under the 

existing Lake Geraldine dam head conditions, and it is slightly undersized, to deliver 

10,000 m3/day, at reduced water depths.  This sized intake will be unable to meet max 

day demand flow rates, under minimum operating levels, in approximately the year 2013. 

 

Figure 1.4 – Iqaluit Intake New 250 mm  

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

8.00

9.00

0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000

Flow = cu.m./day

H
ea

d 
Lo

ss
 =

 m
.

Total Head Loss
Post 1995 Crest Head
Original Dam Crest
Original Dam Min. Operating Level

At min. operating 
level this intake 
may be unable to 
meet MaxDay 
demands in 
2013.

 

 

Based on the above analysis and in conjunction with the City’s population projection’s 

and 400 lpcd demand rate, the existing intake could be replaced with a new 300 mm 

diameter HDPE intake, insulated with a minimum of 75 mm urethane insulation and 

encased in a UV stable sheathing. 

 

However, we recommend a 355 mm over the 300 mm diameter option, because the intake 

should have a design life well in excess of the WTP’s twenty (20) years, and the upset 

cost to provide the larger intake is minimal. 

 

 - 15 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 16 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 
 Water Tempering 

 

In 1992/93 the treatment plant was retrofitted with a new boiler room addition as part of 

the City’s high temperature system abandonment.  In 1999 Reid Crowther was retained to 

modify the raw water intake tempering line and valve chamber in response to operational 

changes occurring with NTPC raw water cooling system. 

 

Essentially, NTPC required continuous raw water for cooling their gensets and this 

doubled as a freeze protection mechanism for a large portion of the raw water intake.  

The decommissioning of this cooling system necessitated the extension of the 50 mm 

diameter copper tempering line approximately 260 m to the dam valve chamber. 

 

This revised length posed significant head loss considerations in a 50 mm diameter line, 

and consequently it was replaced over the entire 360 m length with salvaged 150 mm 

diameter insulated HDPE from NTPC’s recirculation line. 

 

This work was completed during the fall of 1998, including replacement and addition of 

new valves in the system, and abandonment of old components. 

 

Lake Geraldine Dam Structure 

 

The City of Iqaluit should, in the not to distant future, undertake an investigation of the 

portion of the intake through the dam structure.  Based on the condition of the valves and 

fittings removed during the 1999 valve chamber work, it reasonable to expect the 

embedded portion of the intake to be badly corroded.  To the best of our knowledge, this 

has not been investigated to date.  This portion may well become a limiting factor in 

intake throughput.  The investigation, let alone the remedial work, will be difficult and 

require divers.  A visual assessment from the intake side of the dam, will provide a 

reasonably accurate assessment of the degree of iron nodule formation and other flow 

restrictions such as debris, siltation, etc. 

 - 16 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 17 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 
3.0 WATER TREATMENT PROCESS 
 

3.1 General 

 

This section describes the basic water treatment processes and equipment proposed for 

the plant. 

 

In general, the proposed process treatment is in accordance with the conclusions and 

recommendations given in the 1998 planning brief. As a result of the predesign meeting 

held in Iqaluit on August 23, 2001, various changes from the planning brief 

recommendations have been made.  Significant changes to the 1998 report arise 

predominantly from the marked increase in design year population projections, as 

highlighted in Section 2. 

 

3.2 Design Capacity  of the Water Treatment Plant  

 

It was agreed at the start-up meeting that the design life of the upgraded plant should be 

20 years, that is, until the year 2021. 

 

Revised population and treated water demand estimates for the extended design period 

along with the water treatment plant design capacity are presented in Section 2.  Based on 

these figures, the revised demand estimate at the end of the 20-year design period is 

4,520 m³/day; the net capacity of the water treatment plant would be 9,040 m³/day and, 

allowing an additional 5% for in-plant uses such as filter backwashing, the gross plant 

capacity would be 9,492 m³/day. Rounding this up gives a value of 9,500 m³/day, which 

is what we recommend as the nominal gross water treatment plant design capacity. 

 

 

 

 

 - 17 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 18 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 
3.3 Process Description 

 

The 1994 design brief discusses the various water treatment process options in some 

detail. The main conclusions were that the quality of the raw water drawn from Lake 

Geraldine was generally very good, but some treatment was required to ensure the treated 

water meets Canadian Drinking Water Quality Guidelines. The areas that needed to be 

addressed were: 

 

Turbidity:  Goal of 1 NTU to ensure removal of parasites 

Colour:  Generally not a concern, but may be an occasional problem. Goal  

    of 5 TCU. 

 Taste and odour: May be a problem during spring breakup. 

Corrosivity:  Raw water is aggressive, and pH correction will be required. 

 

The main recommended process changes from the 1998 design brief which are still 

applicable were as follows: 

 

1. Increase the capacity of the plant by constructing four new filters, extending the 

existing building structure to house them, and installing new backwash pumps. 

 

2. Convert the existing sedimentation tanks into grit removal and flocculation units. 

 

3. Provide additional backwash waste storage. 

 

4. Provide facilities for dosing alum (or other coagulant) upstream of the flocculation 

chamber. Install coagulant mixing facilities. 

 

5. Provide powdered activated carbon dosing facilities, if required.  Design to allow for 

future inclusion into process train. 

 

 - 18 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 19 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

6. Replace the existing lime handling system with a caustic soda system. 

 

7. Provide a PLC-based control system and desktop computer, to automate certain plant 

functions and provide data logging capability. 

 

In general (with the exception of the design plant capacity) little has changed since the 

1994 and 1998 planning briefs were issued. The following process description is, 

therefore, based on the planning brief recommendations, with some changes where 

appropriate to accommodate the increased plant capacity, recent discussions, and the 

various other considerations discussed below. Process and Instrumentation Diagrams 

(P&IDs A and B) of the revised process flow are presented at the end of Section 3, Page 

41.   

 

The recommended process upgrades are subject to change, following the laboratory water 

treatability evaluations planned as part of the final design process. 

 

During our site inspection in February 1998, it was determined that although most of the 

concrete structure was in good condition, essentially none of the existing process 

equipment predating recent upgrades to the chlorine room and pumps, (such as piping, 

pumps, and valves) were worth salvaging and reusing.   We assume this still to be a valid 

statement and the only existing structures and recently introduced equipment will be 

reused, to the extent possible. 

 

Raw Water Supply 

 

Raw water enters the plant through an existing 250 mm main and a flow control valve.  

The existing flow control valve will be replaced with a new unit, capable of accurately 

controlling flows from present minimum demands of about 1,000 m³/day up to about 

10,000 m³/day, slightly above the plant design raw water flow. 

 

 - 19 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 20 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

pH Adjustment 

 

The Iqaluit raw water is aggressive (corrosive) and will be made more so by the use of 

coagulants such as alum. In addition, for most common coagulants to even react with the 

water to form a floc, some increase in its alkalinity is often required - in other words, 

some alkaline chemical, such as lime or caustic soda, might have to be added. Whichever 

coagulant is selected, some pH adjustment will still likely be required. 

The existing plant includes a limestone contactor, in which the raw water flows through a 

series of baffled chambers. This system could possibly be retained, but it has the serious 

disadvantage that there is no control over the amount of limestone dissolved and the 

resulting pH, which could vary considerably depending on factors such as raw water flow 

and temperature.   Of the various chemicals can be used for pH adjustment, lime is one of 

the most common, because it is inexpensive and relatively safe to handle. Unfortunately, 

the equipment needed for handling powdered lime is expensive to buy and maintain, and 

its operation is messy and labour-intensive. 

 

A more conventional pH adjustment system, with the capability of accurately controlling 

dosages, would be required whether the limestone contactor is retained or not. 

Accordingly, we recommend that the existing limestone contactor be abandoned. 

 

An alternative to lime, and one that is becoming increasingly common, is caustic soda. 

This chemical is supplied as a solution in plastic drums, and is simply pumped from the 

drum to the process by a small chemical metering pump. The equipment is therefore 

much simpler and cheaper than would be required for lime, and operation of the system is 

much easier. Caustic soda is more expensive than lime, but less is needed so operating 

costs usually turn out to be similar. 

 

 - 20 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 

We recommend the use of caustic soda at Iqaluit.  We also recommend that two dosing 

points be provided: one at the front end of the plant in the event that pH adjustment is 

required before coagulation and flocculation (which may not always be required 



City of Iqaluit March 2002 
Water Treatment Plant  Page 21 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

according to the treatability study undertaken by Earth Tech in 1998) and the second 

dosing point downstream of the coagulation, if the pH needs to be adjusted or re-adjusted 

to reduce corrosiveness. 

 

Coagulation 

 

The purpose of coagulation is to cause the joining together of particles in the raw water 

that are so small they would otherwise pass through the filters. This is done by adding a 

chemical (such as alum) that reacts with the water to neutralize electrical charges on the 

particles and also to form precipitates called floc. The floc entraps smaller particles, and 

both are subsequently separated from the water in the filters. In most plants, there are two 

intermediate processes between coagulation and filtration: flocculation, in which the 

coagulated water is gently mixed to allow the floc to grow in size; and sedimentation, in 

which the floc is separated from the water by gravity settling in a large tank. In the case 

of Iqaluit, the raw water is of excellent quality and very little coagulant is needed. The 

resulting small quantities of floc can be removed in the filters, without the need for a 

sedimentation stage. This process, which is commonly used with high-quality raw water 

supplies, is known as direct filtration. 

Various coagulants are available. The most commonly-used one, aluminum sulfate or 

alum, is available in dry (powdered) form in bags, or as a solution in drums (commonly 

called “liquid alum”). Similar considerations to those discussed in Section 3.2 pH 

Adjustment, apply. Tentatively, we recommend the use of liquid alum at Iqaluit. 

Other coagulants, such as PASS (polyaluminum silicate sulfate) or PACl (polyaluminum 

chloride) may well prove to be better than alum for use at Iqaluit. These coagulants are 

more expensive than alum, but lower dosages are needed and they do not depress the pH 

as much as alum. These and other coagulants will be evaluated during the treatability 

tests. 

Flocculation 

 - 21 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 22 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 
 

As already mentioned, flocculation facilities are usually provided to allow the floc 

particles to grow to a size that can easily be removed in the filters. This is done by gently 

stirring the flocculated water for periods of (typically) about 15 to 45 minutes. Usually, 

small amounts of polymer (flocculant aid) are added to increase the floc size and 

strength, and the speed of floc growth. 

 

We also recommend the installation of polymer dosing facilities. An appropriate polymer 

can greatly increase the effectiveness and flexibility of the pretreatment processes, and 

improve the quality of the treated water, particularly with low-turbidity, cold raw water 

supplies. The most effective polymers for this type of application are usually available 

only in powdered form. However, the quantities involved are very small (dosages of less 

than 1 mg/L) so the handling and feeding facilities are not usually a problem. Generally, 

these consist essentially of a plastic mixing tank, a small motor-driven mixer, and a 

chemical dosing pump. Polymers are usually added to the second flocculator stage in this 

type of application. 

 

Filtration 
 
 

Additional filter capacity will be required for the upgraded plant flows. In the 1998 

planning brief, the recommended course of action was to abandon the existing filters and 

construct four new units in an extension to the existing building. This recommendation is 

still basically valid with some exceptions due to increases in design flow rates and 

subsequent equipment sizing as discussed in Section 3.4. 

 

 - 22 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 23 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

Taste and Odour Control – if required/added in the future 
 
 

Occasional taste and odour problems at water treatment plants can usually be best 

controlled by the use of powdered activated carbon (PAC). This is a finely-divided form 

of carbon which has been specially treated to adsorb taste- and odour-producing 

compounds from the water. It is simply added to the water at some stage in the process 

sequence, and removed in a later stage. At Iqaluit, the most appropriate location for the 

addition of PAC would be the inlet to the flocculators. It would then be removed in the 

filters. PAC is supplied in bags, and is mixed with water before use to form a slurry 

which is then pumped to the process. PAC is somewhat messy to handle, but since its use 

at Iqaluit will be relatively infrequent, this is not considered to be a major problem. The 

PAC feeding system would consist basically of a plastic drum, a motor-driven mixer, and 

a chemical dosing pump. 

 

Disinfection 

 

As discussed in the 1998 planning brief, we recommend installation of a chlorine residual 

analyzer and control system to automatically monitor the chlorine residual in the treated 

water. This type of system ensures that the desired residual is maintained at all times, 

thus ensuring proper disinfection. It also reduces the operator’s workload to some degree. 

 

3.4 Process Equipment Selection And Sizing 

 

This section describes the process equipment and sizing of the major tanks.  As much of 

the existing facility as possible has been reused to minimize capital cost investments.  In 

sizing the equipment and tanks, two scenarios were investigated to determine the impact 

on tank sizing and upgrade timing. Plant capacities, calculated as 

 - 23 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 24 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

maximum day demand plus in-plant water needs for a consumption rate of 400 lpcd, was 

considered, as follows:  

 

¾ A consumption rate of 400 lpcd and 5% in-plant water needs:  9,500 m3/day 

 
Basically, at the lower flow rate, the time frame of upgrades could be delayed by around 

five years.  However, upgrades to the entire system were required under either scenario 

with only slightly different tank sizing requirements.  Therefore, as stated in Section 2, 

this discussion will be based on the consumption rate of 400 lpcd. 

Flash Mixer 

 

Raw water presently enters the water treatment plant and flows through a baffled 

chamber, where lime is added for pH adjustment.  As discussed in the previous section, 

the use of the lime contactor for pH adjustment will be abandoned in favour of caustic 

soda addition.   

 

However, the new water treatment process requires a first tank in which chemicals such 

as caustic soda, alum and polymers are mixed vigorously with the incoming raw water to 

ensure a homogeneous solution.  The detention time required in the flash mixer is usually 

under one minute. 

 

The lime contactor will provide ample detention time for use as a flash mixer.  The 

available volume in the contact tank is approximately 13.8 m3.  The retention time for the 

plant capacity design flow is presented in Table 3.1. 

 

Table 3.1. Retention Time in the Flash Mixer 

Plant Capacity 
(m3/day) 

Retention Time 
(min) 

  
9500 2.1 

 - 24 - 
  L:\work\55000\55524\03-Report\Pre-Design Brief\Final pre-design brief YN\brief_final_mvc.doc 



City of Iqaluit March 2002 
Water Treatment Plant  Page 25 of 85 
 PRE-DESIGN BRIEF Earth Tech Project No. 49,745 
 
 

Flocculation Tanks 

 

As already mentioned, flocculation facilities are usually provided to allow the floc 

particles to grow to a size that can easily be removed in the filters. This is done by gently 

stirring the flocculated water for periods of (typically) about 15 to 45 minutes. Based on 

treatability tests, it is recommended that 40 minutes be provided for this system, unless 

treatability analysis shows otherwise. 

 

A flocculation chamber is provided in the existing plant, but its detention time of less 

than 5 minutes at the new plant design flow, is much too low for effective flocculation.  

Three options to increase retention times are discussed below. 

 

Option 1 – Flocculation Chamber and Settling Tanks 

 

The 1998 planning brief suggested using the existing flocculation chamber and 

converting both existing settling tanks for use as flocculation tanks since the settling 

tanks will no longer be required.  The total volume of these three tanks is 185 m3 and 

could provide a detention time of approximately 40 minutes based on 1998 design flows.  

However, with the further increase in design flows, 185 m3 will not provide sufficient 

detention time at the design flows.  Refer to Table 3.2.  Based on the volume provided by 

these three tanks, a maximum flow of 6,652 m3/day could be accommodated to achieve a 

retention time of 40 minutes.  A plant flow of 6,652 m3/day would correspond to an 